



Pos	Part Number	Description	Additional Text	Quantity
1	64113069000	Reservoir assembly		1.00
2	69013099050	Screw for expansion tank	ONLY AUS	1.00
3	64113026000	Brake line holder		1.00
4	64142046000	Bracket ABS line dia7.5		1.00
5	58007017000	YDNAC-clamp 10101 (10.4MM)	300 TPI Erzbergrodeo	2.00
6	69013069001	HOSE FOR RESERVOIR 6X1,5	1X 60MM, 1X 195MM	1.00
8	6411306000030	Foot master cylinder cpl. blac		1.00
9	64113061000	Piston assembly		1.00
10	0025060256	HH collar screw M6x25 TX30		2.00
11	63513050033C1	Foot brake lever cpl. without		1.00
12	63513051000	Footbrake lever step plate		1.00
13	014581050162	CS screw, ISO14581-M5x16-A2-07		2.00
14	0025060206	HH collar screw M6x20 TX30		1.00
15	0934060003	Hex. nut DIN 934 M6		2.00
16	0625006087	Grooved ball bearing 608 2RS C		2.00
17	54603069000	SWIVEL HEAD M6 FOOT BRAKE LEV.		1.00
19	54603068000	PRESSURE ROD ALU 250 *90		1.00
20	0738060205S	Oval head screw ISR M6x20-A2-7		1.00
21	54603062200	Return spring for brake lever		1.00
22	54310086200	Self locking nut M8 10.9		1.00

23	014579080301S	screw ISO 14579-M8x30-10.9-MK		1.00
24	62113020100	banjo bolt M10x1x19.5		1.00
25	0603100141	sealing ring DIN 7603 10x14x1	ONLY FOR LC4 ADVENTURE	2.00
26	63542002000	Brake line MC-ABS		1.00
27	63503039051	Rear master cylinder guard		1.00